
 

Approve Deny Signatures Date 

√  
Reza H. Chowdhury, E.I.T. / Project Manager  July 7, 2021 

X  
Pravin Patel 
Pravin C. Patel, P.E. / Environmental Engineer Manager 07/08/2021 

 

Southeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0026131 

Facility Type Municipal APS ID 957768 

Major / Minor Major Authorization ID 1211192 

a 
Applicant and Facility Information 

Applicant Name 
Upper Merion Sanitary and Stormwater 
Authority 

 
Facility Name Trout Run STP 

 

Applicant Address 175 W Valley Forge Road   Facility Address 900 Mancill Mill Road   

 King of Prussia, PA 19406-1851   King Of Prussia, PA 19406  

Applicant Contact Anthony Hamaday  Facility Contact Richard Hoy  

Applicant Phone   Facility Phone (610) 783-0848  

Client ID 72994  Site ID 457789  

Ch 94 Load Status Not Overloaded  Municipality Upper Merion Township  

Connection Status No Limitations  County Montgomery  

Date Application Received December 20, 2017  EPA Waived? No  

Date Application Accepted May 8, 2018  If No, Reason Major Facility, Pretreatment  

Purpose of Application Permit Renewal.  

 

Summary of Review 

The PA Department of Environmental Protection (PADEP/Department) received an NPDES permit renewal application for 
Trout Run WPCC (facility) from Upper Merion Municipal Utility Authority (new name is Upper Merion Sanitary and 
Stormwater Authority, UMSSA) on December 20, 2017. The permit was drafted on September 8, 2018 and redrafted on 
October 20, 2018 and January 9, 2021. The redraft on July 2021 was as a result of a revision of a governing SOP. The 
updated SOP was reviewed and necessary changes are made in the draft permit and fact sheet. This is a major facility with 
design flow of 6.0 MGD. The treated effluent discharges through Outfall 002 into Schuylkill River, WWF/MF, at RMI 27.7. The 
existing permit expired on June 30, 2018. The terms and conditions were automatically extended since the renewal 
application was received at least 180 days prior to permit expiration date. Renewal NPDES permit applications under Clean 
Water program are not covered by PADEP’s PDG per 021-2100-001. This fact sheet is developed in accordance with 40 
CFR §124.56 
 
Changes in the permit: Limit for TDS; Total Copper limit with schedule; TN monitoring, Dry weather PCB sampling; and E. 
Coli monitoring.  
 
Sludge use and disposal description and location(s):  Sludge is handled through gravity thickener units prior to being 
dewatered by a rotary press. The dewatered cake is stabilized with lime prior to being hauled to one of two Waste 
Management owned landfills. The landfills are Fairless Landfill and GROWS North landfill in Morrisville, PA. 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0026131 
Upper Merion Municipal Authority Sewer System & STP Trout Run  
 
 

2 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 002  Design Flow (MGD) 6.0  

 Latitude 40º 6' 38"  Longitude -75º 24' 30”  

 Quad Name Valley Forge   Quad Code 1842  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Schuylkill River (WWF, MF)  Stream Code 00833  

 NHD Com ID 26003394  RMI 27.7  

 Drainage Area 1720 mi2  Yield (cfs/mi2) 0.151  

 Q7-10 Flow (cfs) 259  Q7-10 Basis Please see below  

 Elevation (ft)  58.04  Slope (ft/ft)        

 Watershed No. 3-F  Chapter 93 Class. WWF, MF  

 Existing Use WWF/MF  Existing Use Qualifier   

 Exceptions to Use None  Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment POLYCHLORINATED BIPHENYLS (PCBS)  

 Source(s) of Impairment SOURCE UNKNOWN  

 TMDL Status Final  Name Schuylkill River PCB TMDL  

 

 Background/Ambient Data Data Source  

 pH (SU) 7.0  Default per 391-2000-013  

 Temperature (°C) 25  Default per 391-2000-013 for WWF  

 Hardness (mg/L) 206  Application data  

 Other:               

    

 Nearest Downstream Public Water Supply Intake PA American Water Co Norristown Dist  

 PWS Waters Schuylkill River   Flow at Intake (cfs)        

 PWS RMI 25.07  Distance from Outfall (mi) 2.63  

 
Changes Since Last Permit Issuance: None 
 
Other Comments:  
Streamflow:  

Streamflow will be correlated with the USGS’s web-based GIS application (https://streamstats.usgs.gov/ss/) accessed 

on October 28, 2020. Q7-10 and Q30-10 values at Outfall 002 were found to be 259 cfs and 311 cfs respectively. The 
drainage area at Outfall 002 was found to be 1720 mi2 from StreamStats.  
 

Q7-10 runoff rate = 259 cfs/ 1720 mi2 = 0.151 cfs/mi2 
Q30-10/Q7-10 = 311 cfs/259 cfs = 1.2 

Default Q1-10: Q7-10 of 0.64 from 391-2000-007 will be used in modeling, if needed.  
 
 
PWS Intake: 
The nearest downstream public water supply intake is PA American CO. Norristown Dist, on Schuylkill River at RMI 
25.07. Its approximately 2.63 miles downstream of Outfall 002.  
 
 
 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0026131 
Upper Merion Municipal Authority Sewer System & STP Trout Run  
 
 

3 

Wastewater Characteristics: 
A median pH of 6.9 from daily DMR during dry months July through September for the year 2020 and a default 
temperature of 200C (per 391-2000-013) will be used for modeling, if needed. The application data indicated an average 
Total Hardness of 191 mg/l out of 3 samples. 
 
Background data: 
There are currently no nearby WQN stations from Outfall 002. In absence of site-specific temperature data, a default 
temperature of 25°C and default pH of 7.0 (per 391-2000-013, WWF) will be used in modeling, if needed. The application 
data indicated stream hardness of 206 mg/l. 
 
303d Listed Streams: 
Schuylkill River is impaired for Fish Consumption and Aquatic Life due to PCB but supporting Potable Water Use. A 
TMDL has been finalized by EPA on 04/07/2007 for PCB. 
 
Schuylkill River PCB TMDL: 
During the previous permit cycle, the permittee collected one wet weather and one dry weather sample and analyzed for 
PCBs using Method 1668A.  The results were: 4,145 pg/l (WW 04/08/2014); 3,560 pg/l (DW 05/2014)  
 
The PCB results indicate that there are PCB concentrations that are above natural background and statewide surface 
water criteria levels.  Based on the concentration of PCBs and volume of wastewater, this facility is considered a less 
significant source of PCBs.  The influent to the STP consists primarily domestic raw sewage with no significant industrial 
users.  
 
The facility is required to develop and implement a PCB PMP (Pollution Minimization Plan).  PCB sampling using 
Analytical Method 1668A is required to provide a baseline PCB level and to show progress towards achieving the 
instream PCB criteria of 44 pg/l.  Guidelines developed by DRBC for the Delaware River TMDL recommend once per year 
dry weather sampling using method 1668A for less significant point sources of PCBs.  The facility is also required to 
submit annual PMP reports. 
 
Antidegradation (93.4): 
The effluent limits for this discharge have been developed to ensure that existing in-stream water uses and the level of 
water quality necessary to protect the existing uses are maintained and protected. The receiving streams are designated 
as Warm Water Fishes (WWF) and Migratory Fishes (MF.) No High Quality stream or Exceptional Value water is 
impacted by this discharge, therefore, no Antidegradation Analysis is performed for the discharge.  

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 003  Design Flow (MGD) 0  

 Latitude 40º 6' 35"  Longitude -75º 24' 24"  

 Quad Name Valley Forge   Quad Code 1842  

 Wastewater Description: Stormwater  
 

 
 
 
Other Comments: Per Phase II stormwater regulations, major POTWs are required to have a permit for the discharge of 
stormwater.  Therefore, stormwater monitoring requirements are included in Part A and Part C of the permit for this outfall. 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Trout Run STP 
 

WQM Permit No. Issuance Date 

4612404 8/27/2012 

4611401 3/21/2011 

4610403 9/23/2010 
 

a 



NPDES Permit Fact Sheet NPDES Permit No. PA0026131 
Upper Merion Municipal Authority Sewer System & STP Trout Run  
 
 

4 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Trickling Filter With 

Settling Gas Chlorine 6 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

6 12510 Not Overloaded Gravity Thickening Landfill 

 
Changes Since Last Permit Issuance: None 
 

Treatment Plant Description 

 
Trout WPCC is a 6.0 MGD Major Sewer Facility (MASF2) located in Upper Merion Township, Montgomery County which 
discharges treated sewage through outfall 002 to Schuylkill River in watershed 3-F. This is a trickling filter, alternative to 
secondary treatment facility, and chlorine disinfection system. The treatment train consists of influent screening and grit 
removal, primary clarifier, secondary biological treatment through oxidation towers, reaeration, secondary clarifier, and 
disinfection by sodium hypochlorite. The effluent is dechlorinated using sodium bisulfite. 
 
The facility receives flows mostly from Upper Merion Township and small contributions from few other townships as listed 
in the next page. 
 

Municipalities served Flow contribution (%) 
Type of Sewer System 

Separate (%) Combined (%) 

Upper Merion Township 60.0 100 0 

Tredyffrin Township 39.8 100 0 

Eastown Township 0.2 100 0 

 
Per the renewal application, there is no significant or categorical industrial facility that discharges into the collection 
system. 
 
Per PADEP’s most recent inspection on September 3, 2020, the treatment train consists of the following treatment units: 
 

• Four primary clarifiers 

• Four trickling filters 

• Four secondary clarifiers 

• Two chlorine contact tanks 

• Two grit removal 
 
Sodium Hypochlorite is used at a maximum rate of 90 GPD and Sodium Bisulfite is used at maximum rate of 9.6 GPD. 
 
Biosolids Management: 
Sludge is handled through gravity thickener units prior to being dewatered by a rotary press. The dewatered cake is 
stabilized with lime prior to being hauled to one of two Waste Management owned landfills. The landfills are Fairless 
Landfill and GROWS North landfill in Morrisville, PA. 
 
Pre-treatment Program implementation: 
 
Facilities greater than 5.0 MGD or less than 5.0 MGD with categorical and significant industrial users are required to 
develop or implement an EPA administered pre-treatment program. The facility is implementing an approved pretreatment 
program for which most recent local limits were approved by EPA in March 2017. The Part C of the permit will require 
continuation of the pre-treatment program implementation.   

 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026131 
Upper Merion Municipal Authority Sewer System & STP Trout Run  
 
 

5 

Compliance History 

 
DMR Data for Outfall 002 (from May 1, 2020 to April 30, 2021) 

 
Parameter APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 AUG-20 JUL-20 JUN-20 MAY-20 

             Flow (MGD) 
Average Monthly 3.068 3.447 2.931 3.039 3.133 2.611 2.517 2.469 3.067 2.829 2.525 2.698 

Flow (MGD) 
Daily Maximum 3.7 4.836 4.856 3.825 5.495 4.664 3.894 2.761 6.842 5.487 3.208 3.302 

pH (S.U.) 
Minimum 7.4 7.4 7.0 6.8 7.0 6.9 6.7 6.8 6.7 6.1 6.6 6.4 

pH (S.U.) 
Maximum 7.9 7.7 7.7 7.5 7.5 7.7 7.3 7.6 7.0 7.0 6.9 7.0 

DO (mg/L) 
Minimum 8.4 9.1 8.5 8.6 9.1 7.5 8.3 8.8 7.9 7.8 8.4 9.3 

TRC (mg/L) 
Average Monthly < 0.1 0.4 0.4 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.2 < 0.1 < 0.1 < 0.1 

TRC (mg/L) 
Instantaneous 
Maximum 0.7 0.68 0.93 0.45 0.36 0.63 0.6 0.4 1.0 0.4 0.32 0.1 

CBOD5 (lbs/day) 
Average Monthly 175 155 138 113 131 < 89 < 77 < 84 < 110 < 87 < 74 < 76 

CBOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 5865 4127 4041 2532 2739 3200 3353 2954 3317 3097 3728 3423 

CBOD5 (lbs/day) 
Weekly Average 211 190 164 127 167 94 90 90 132 102 103 89 

CBOD5 (mg/L) 
Average Monthly 7 5 6 4 5 < 4 < 4 < 4 < 4 < 4 < 3 < 3 

CBOD5 (mg/L) 
Raw Sewage Influent 
Average Monthly 229 145 166 102 108 148 161 150 132 134 178 153 

CBOD5 (mg/L) 
Weekly Average 7.9 6 6.2 4.6 5.5 4.4 < 4 5 5 < 4 4.6 4 

BOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 7016 4450 6599 5733 6276 7198 6441 5071 5005 8017 5606 5138 

BOD5 (mg/L) 
Raw Sewage Influent 
Average Monthly 277 161 297 229 254 281 304 258 216 306 277 233 

TSS (lbs/day) 
Average Monthly 239 < 217 154 160 177 156 129 < 179 346 268 154 < 127 



NPDES Permit Fact Sheet NPDES Permit No. PA0026131 
Upper Merion Municipal Authority Sewer System & STP Trout Run  
 
 

6 

TSS (lbs/day) 
Raw Sewage Influent 
Average Monthly 8798 5732 5825 5023 5124 6254 5525 4301 4194 5758 6072 4240 

TSS (lbs/day) 
Weekly Average 262 359 228 191 219 195 225 < 242 496 351 203 177 

TSS (mg/L) 
Average Monthly 9 < 7 6 6 7 7 6 < 9 13 11 7 < 6 

TSS (mg/L) 
Raw Sewage Influent 
Average Monthly 345 202 241 206 207 290 262 210 159 248 290 189 

TSS (mg/L) 
Weekly Average 10 12 9 7 8 9 10 < 11 16 15 9 8 

Fecal Coliform 
(CFU/100 ml) 
Geometric Mean < 19 < 17 < 3 < 7 < 3 < 3 < 11 < 7 < 6 < 5 < 4 < 3 

Fecal Coliform 
(CFU/100 ml) 
Instantaneous 
Maximum 230 72 13 38 40 92 152 82 91 155 220 33 

Ammonia (lbs/day) 
Average Monthly < 8 17 18 18 15 < 7 < 3 < 8 < 4 < 5 < 21 < 2 

Ammonia (mg/L) 
Average Monthly < 0.32 0.6 0.77 0.72 0.6 < 0.3 < 0.2 < 0.4 < 0.2 < 0.2 < 0.88 < 0.1 

Total Phosphorus 
(lbs/day) 
Average Monthly 77 102 62 72 63 78 77 75 82 114 63 68  

Total Phosphorus 
(mg/L) 
Average Monthly 2.89 2.52 2.99 2.41 2.59 3.3 3.96 3.86 3.89 3.82 3.23 2.91 

 
DMR Data for Outfall 003 (from May 1, 2020 to April 30, 2021) 

 
Parameter APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 AUG-20 JUL-20 JUN-20 MAY-20 

             pH (S.U.) 
Annual Average     6.6        
CBOD5 (mg/L) 
Annual Average     19.6        
COD (mg/L) 
Annual Average     105        
TSS (mg/L) 
Annual Average     60        
Oil and Grease (mg/L) 
Annual Average     < 5        



NPDES Permit Fact Sheet NPDES Permit No. PA0026131 
Upper Merion Municipal Authority Sewer System & STP Trout Run  
 
 

7 

Fecal Coliform 
(CFU/100 ml) 
Annual Average     

> 
200000        

TKN (mg/L) 
Annual Average     3.76        
Total Phosphorus 
(mg/L) 
Annual Average     0.48        
Dissolved Iron (mg/L) 
Annual Average     0.09        

 
Summary of Inspections:  
 
09/03/2020: RTPT conducted. Inspector received a call that morning in regard to influent raw pump #3 taken out of service. Trickling filter #1 was in the midst of 
being repaired. Final effluent looked great 
 
06/04/2020: RTPT conducted to see how the facility was operating during a loss of power due to a couple severe storms that passed through the area. An 
emergency generator was brought on site to pump sewage through the system. Several treatment units were inoperable due to loss of power. No problem with 